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| Contractor . Geos Designer Company el s
Company i I — [
| Name | Sign Date 9-12-2023 | Time
Issued by | Eng. Samuel B AT i
Contractor | & 11..00PM
L wagih -
i . c2 a 0D | MM | ¥¥ | HH | MM
| Received by ﬂ - 1
ER j—' | s / /i{ ,Aﬁ .,ﬂ/f |/|jﬁ
— -
51to 521 Dito 53 | Kp XXX Nate
Station Reference Depot Reference | _For Kilometer point only Start ¥m is used
CODE-2 | Work Activity
CODE-3 | Sub Element of Activity

NB: Package 1 Only {Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Materials

TRF Test Result Comnpressive Strength Test Result (7 Days &28 Days ) of RC Raft -

Reinf Concrete Raft Foundation for Culvert 10 ST B527+124
Casted at 11-11-2023- SAMPLE LOCATION (Sta. 527+124)

Location of Test

Sector 7 {FOKA TO MATROUH) for Culvert No.10 from 5ta.527+080 To

Sta.527+160 KP (Sta. B527+124)
SAMPLE LOCATION {Sta. 527+124)

Item Specification Test Requirement | Test Result Attachment | Remarks
1 €40/400 Kg/Cm? Compressive Attached
Strength Test Result X V—\
(7 Days 828 Days } @ \
2
3
4
5 I
Comments hy: Comments by:
[ APPROVAL STATUS
| Organisation Name Sign ) Date A-AWC-R
i Contractor Sows % A
Designer A
GARB * i
1 A e
Employers 2 | P el / é
Representative i /r‘"/ { / 2 /(

* Alignment / Bridges. Culvert Only

i

File: TRF Test Result Comp?essive Strength Test Resuit {7 Days&8 f)ays Jof RC Raft - Reinf Concrete Raft Foundation for
Culvert 10 5T B527+124

Page 10f1




@;}crete‘ream 35t A el
For Ready Mix

Reference: POR.001/2016

Project : Express Electric Trein File No. : 0300

Client 5 Date : 18/11/2023
Location:Matrouh Sample: Cube(15x15x15 ¢m)

Compressive Strength
of Cubical Concrete Specimens
Bs 1881, Part 4 ,1983

Mix Description : C40 - 400 kg/cm*2 Area Loaded : 225 Cm"2
Casting by : Concrete Team Curing by: Concrete Team
Date of Casting : 11-Nov-2023 Type of Curing : Sub in Water

Element:RC RAFT Culvert Na : 10 Station ( 527+124 )

Cubic} Weight Date Age of | Comb | Comb Average
|dent Of Of Cubic [Strength| Strength Stress
No. | Sample| Testing (Days ) | (kN) |(kg/cm2) {kg/cm2)

1 8193 “ 940 | 426.0

S 5,008

N -
2 8239 e N~ 1000 453.2 <

Z & )
3 7943 =2

980 444}38’

The concrete specimens have been cured according to (ASTM C31)

QC/QA Departmen|Name Signalure ¢ P —

Ly v = 5.1
Tested by: Narﬁa:"'.& WM%

Signblure:

- &




@creteﬂaam 3t die _an
I5or Readv Mix

Reference: POR.001/2016

Project : Express Electric Trein File No. : 0300

Client U Date : 09/12/2023
Location:Matrouh Sample: Cube(15x15x15 cm)

Compressive Strength
of Cubical Concrete Specimens
Bs 1881, Part 4 ,1983

Mix Description : C40 - 400 kg/cm”2 Area Loaded : 225 Cm"2
Casling by : Cancrete Team Curing by: Concrete Team
Date of Casting : 11-Nov-2023 Type of Curing : Sub in Waler

Element:RC RAFT Culvert No : 10 Station ( 527+124 )

Cubic| Weight Date Age of | Comb | Comb Average
Ident Of of Cubic [Strength| Strength Stress
No. [ Sample| Testing ( Days ) [kN/cm2](kg/cm2)} (kgfcm2)

X
1 8307 g 1210 5?;312’
2 | 82 2 o 1290 | 584,628 558.9
s Y 2
3 7954 o 1200 | 543.84
L
Nole:
The concrele specimens have been cured according to (ASTM C31)
QC/QA Departmeni{Name Signature £ WIRESSBYT T TN
Ldna 145 A%
. Nam!e: MUE}?:;‘! .Sﬁaiskﬁn'imm
Tested by:
i l 4/ —
Signalure I-57Fe= 7

s emmsnsasgt?

R drr




SUBMISSION of

TEST RESULTS

§i Geos

Aperas & Durribuors
il Engiaearmg Froducy

it

SYSTIA O SHAKER

' Contractor Geos Designer Company Jah e |
| Company | - |
| tssued b Name Sign _ ... Date 21-3-2024 | Time I
ssued by " == g e T |
Contractor | L& Samuel --f::;ﬁ______._—-—'-? 11..00PM .
wagih | |
Received by /) j /' c2']lca | pp | MM | v¥ | HH l] MM
w | Cs 2024 280
R ol e el
- /O

CODE-1 51t0 52k [ Dito 53 H#p XXX Note 1

Station Reference | Depot Reference For Kilometer point only Start Km Is used

Work Activity

CODE-Z . v —
! CODE-3 |

Sub Element of :\nivlty

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Materials

TRF Test Result Compressive Strength Test Result {7 Days &28 Days ) of RC Slab
Part 2- Reinforcement Concrete Slab —Part 2{2 J-<l) for Culvert 10 ST B527+124
Casted at 22-2-2024 SAMPLE LOCATION {Sta. 527+124)

Location of Test

Sector 7 {FOKA TO MATROUH) for Culvert No.10 from Sta.527+080 To
5ta.527+160 KP (Sta. 8527+124)
SAMPLE LOCATION (Sta. 527+124)

Item Specification Test Requirement = Test Result Attachment | Remarks
1 C40/400 Kg/Cm? Cornpressive Attached
Strength Test Result i,
{7 Days &28 Days } il o K
2
3
4
5 l

Comments by:

Comments by:

[

APPROVAL STATUS |

[ Organisation _ Ngme_

| Sign Date

S T —.

Contractor i 5 S _'__’E:——-i‘-}’ _ A ,

Designer | 5 | A
s - il |
| |
GARB * | ( I
Employers M ’ ) / (/é /ZQ A
Representative ) )
* Alignment / Bridges: Culvert Only 0
File: TRF Test Result Compressive Strength Test Resull t}‘mi'&za Days | of RAC Slab Part 2 - Slab Reinf Concrete 2 24 for Pz-l.ge 1of1

Culvert 10 5T B527+124



Concrete Team
For Roeady Mix

3 Al pal

Reference: POR.001/2016
Project : Express Electric Trein
Client

Ty Date :

Location:Matrouh

File No. : 0300
29/02/2024

Sample: Cube{15x15x15 cni)

Compressive Strength

of Cubical Concrete Specimens
Bs 1881, Part 4 ,1983

Mix Description : C40 - 400 kg/cm”2
Casting by : Concrete Team
22-Feb-2024

Elernent:RCSLAB Culvert No : 10 Siation ( 527+124 )

Date of Casting :

Area Loaded -

225 Cm"2

Curing by: Concrete Team

Type of Curing : Sub in Water

Cubic| Weight Date Age of | Comb | Comb Average
Ident Of of Cubic |Strength} Strength Stress
No. | Sample| Testing (Days ) | (kN) |{kg/icm2) {kgfcm2)
1 8360 g 840 3801./&3,3/' )
2 8370 @ M~ 850 | 385227 : >
3 | so20 & 760 | 344.43

[

The concrete specimens have been cured according to (ASTM C31)

QC/QA Departmen{Name Signature

Tested by: Namp:

Sign




e 4
@crete Team 3sAlad Al Al
IFor Reade Mix "

Reference: POR.001/2016

Project : Express Electric Trein File No. : 0300

Client L5 Date : 21/03/2024
Location:Matrouh Sample: Cube(15x15x15 cm)

Compressive Strength
of Cubical Concrete Specimens
Bs 1881 , Part 4 ,1983

Mix Description : C40 - 400 kg/cm”2 Area Loaded : 225 Cm"2
Casting by : Concrete Team Curing by: Concrete Team
Date of Casting : 22-Feb-2024 Type of Curing : Sub in Water
Element:RCSLAB Culvert No : 10 Station { 527+124 )
Cubic| Weight Date Age of | Comb | Comb Average
Ident Of of Cubic |Strength| Strength Stress
No. | Sample Testing ( Days ) (kN/ecm2](kg/cm2) (kg/icm2)
1 8180 N 1060 | 480.392
o 2
Ry 00
2 8180 & o~ 1100 498.52 - 4849
= —
3 | 8310 by 1050 | 475.86
Note:
The concrete specimens have been cured according to (ASTM C31)
QC/QA Departmen|Name Signature i § DyT = ST T
pd,' !’E !’g LA
Tested by: Nal‘n = \EU — A
SiJnature: %

L




SUBMISSION of | GeOS R K -

TEST RESULTS apos 4 D, || S S ¢
Chi Enginsarng Frodwes CYSTIA [ SHAKER
Contractor Geos Designer Company Jal e |
Company L e — {
Name Sign Date 17-4-2024 Time |

Issued by Eng. Samuel J il
Contractor . % | 11..00PM
. wagih - |

[ i | BO | MM | Y¥ | HH | MM
Received by ] /7 1
ER r A )/ / 24 | 11 | 00

5190521 Dito 53 B U Kp XXX Note o
Station Reference = Depot Reference |_For Kilometer point only Start Kmi is used |
CODE-2 Work Activity
copevams] 000 Sub Element of Activity Fins
NB: Package 1 Only ({Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | TRF Test Result Compressive Strength Test Result {7 Days &28 Days | of RC Wall&
Slab Part 2- Reinforcement Concrete Wali& Slab —Part A{J<l A ) for Culvert 10 5T
B527+124 Casted at 20-3-2024
SAMPLE LOCATION (S5ta, 527+124)
Location of Test Sector 7 (FOKA TO MATROUH) for Culvert No.10 from Sta.527+080 To
$ta.527+160 KP {Sta. B527+124)
SAMPLE LOCATION (Sta. 527+124)
Item Specification Test Requirement | Test Result Attachment | Remarks
1 C40/400 Kg/Cm? Compressive Attached
Strength Test Result v f—
{7 Days &28 Days ) TN
2
3
a
5 l
Comments by: Comments by:
APPROVAL STATUS L]
Organisation | Name | Sign ) 4 . .| Date A-AWC-R |
Contractor 5 ») W/ __*%}—’f A i.
Designer ' [ A |
| L )
GARB * | ,
.Em-pioye.rs | ./, T I
{ Representative ‘ /C) j— ‘ % [ /6/2 [( A
* Alignment | Bridges: Culvert Onky G o a
File: TRF Test Result Compressive Strength Test Resull‘ﬁ Days E28 Days jl. of RC \Wall & Slab Part 2 -Wall & Slab Remf o Page 1of1

Concrete 2 4 for Culvert 10 ST B527+124




@crete Team 3aalad Adl et
For Ready Mix

Reference: POR.001/2016

Project : Express Electric Trein File No. : 0300

Client L Date 27/03/2024
Location:Matrouh Sample: Cube(15x15x15 cm)

Compressive Strength
of Cubical Concrete Specimens

Bs 1881, Part 4 .1983

Mix Description : C40 - 400 kg/cm*2 Area Loaded : 225 Cm*2
Casting by : Concrete Team Curing by: Concrete Team
Date of Casting : 20-Mar-2024 Type of Curing : Sub in Water

Element:RC WALL & SLAB Culvert No : 10 Station ( 527+124 )

Cubic| Weight Date Age of | Comb | Comb Average
Ident Of Of Cubic |Strength] Strength Stress
No. | Sample| Testing (Days ) | (kN) |(kg/cm2) {kg/cm2)

1 8060 < 940 | 426,008
& " ~
2 7980 5 M~ 920 416844 -
= <
3 8020 & 000 | 40788

The concrete specimens have been cured according to (ASTM C31)

QC/QA DepartmenjName Signature

= Vi
-

Tested by: ach L -

Signaature: M




@cmte Team S L.y ix ow
For Reards Max

Reference: POR.001/2016
Project : Express Electric Trein
Client

File No. : 0300
U Date 17/04/2024

Location:Matrouh

Sample: Cube(15x15x15 cm)

Compressive Strength
of Cubical Concrete Specimens

Bs 1881, Part 4 1983

Mix Description : C40 - 400 kg/fcm”2 Area Loaded : 225 Cm"2

Concrete Team
20-Mar-2024
Element:RC WALL & SLAB Culvert No : 10 Stalion ( 527+124 )

Casting by : Curing by. Concrete Team

Date of Casting : Type of Curing : Sub in Water .

Cubic{ Weight Date Age of | Comb | Comb Average
Ident Of of Cubic |Strength| Strength Stress
No. | Sample| Testing ( Days ) (kN/em2](kg/cm2) (kg/cm2)
1 8080 ~ 1040 | 471,326
& o :
2 8059 = o~ 1210 | 548372 5151
<
3 7999 g 1160 52}}1’2
Note:

The concrete specimens have been cured according to (ASTM C31)

QC/QA Departmen{Name Signalure

Tested by:




SUBMISSION of @ Geos| W< A :
TEST RESULTS Pyttt =s S I N
e L if Engimearong Frocucs: SYSTOR == SHARCR

Contractor Geos Designer Company | Jadl s
Company | |

Name | Sign | Date 11-7-2023 Time
CHALLIE Eng. Samuel o [
Contractor B / L]

wagih B |
Received by }/_} l R ez €3 | 0D [ MM | YY | HH | MM
ER 2 || ¢cs 4 / y(a 11 | 00

b LY

CODE-1 st o2l D1to 53 ' Kp XXX Note

Statlon Reference Depot Reference |_For Kilometer paint only Start Km is used
CODE-2 Work Activity
CODE-3 Sub Element of Activity

iNB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | TRF Test Result Compressive Strength Test Result (7 Days &28 Days ) of Plain
Concrete Foundation for Box Culvert 11 Culvert 528+033
Casted at 13-6-2023
SAMPLE LOCATION (Sta. KP{528+033}
Location of Test Sector 7 (FOKA TO MATROUH) for Culvert No.11 from 5ta.528+020 To
Sta.528+060 KP (Sta. KP{52B+033}
SAMPLE LOCATION (Sta. KP(528+033)

item Specification Test Requirement | Test Result Attachment | Remarks
1 C20/200 Kg/Cm? Compressive Attached

Strength Test Result = -

{7 Days &28 Days } <_.J " P k\
2
3
4
5
Comments by: Comments by:

_ APPROVALSTATUS il

Organisation | Name | Sign | Date A-AWC-R

Contractor i J M/ |

Designer

GARB *

Employers
Representative /é) ,]-

* Alignment / Bridges. Culvert Only

“File: TRF Test Result Compressive Strength Test Result T/ Days 828 Days }of PC for Box Culvert 11 Culvert 5284033 - -"=:3'g_e- 1ofl




B
@cmte Team Pialalian. an
Foar Remdy Mix °

Reference: POR.001/2016

Project : Express Electric Trein File No. : 0300

Client s Date : 20/06/2023
Location:Matrouh Sample: Cube(15x15x15 cm)

Compressive Strength

of Cubical Concrete Specimens
Bs 1881, Part 4 .1983

Mix Description : C20 - 200 kglem”2 Area Loaded : 225 Cm*"2
Casting by : Concrete Team Curing by: Concrete Team
Date of Casting : 13-Jun-2023 Type of Curing : Sub in Water

Element:PC Culvert No :11 Station { 528+033 )

Cubic{ Weight Date Ageof | Comb | Comb Average
Ident Of of Cubic |Strength| Strength Stress
No. | Sample| Testing (Days )} | (kN) [(kg/cm2) {kg/cm2)

1 7923 @ 590 26}388
& ' ©
2 8183 E ) 630 285./5,16’ g
& 1
3 8168 o™ 540 241}23’
The concrele specimens have been cured according to (ASTM C31)
QC/QA Departmen|Name Signature Witness by:

Tested by: Hane:
Signature:




ait
@cmtefeam 3jalall diee Al
Porr Rasndv Mix

Reference: POR.001/2016

Project : Express Electric Trein File No. : 0300

Client g Date : 11/07/2023
Location:Matrouh Sample: Cube{15x15x15 cm)

Compressive Strength
of Cubical Concrete Specimens

Bs 1881, Part 4 ,1983

Mix Description : C20 - 200 kgfcm*2 Area Loaded : 225 Cm"2
Casting by : Concrete Team Curing by: Concrete Team
Date of Casling : 13-Jun-2023 Type of Curing : Sub in Water

Element:PC Culvert No :11 Station { 528+033 )

Cubic| Weight Date Age of | Comb | Comb Average
Ident Of of Cubic [Strength| Strength Siress
No. | Sample| Testing ( Days ) [kN/cm2](kg/cm2) (kg/cm2)

1 7998 e 710 321,172
S .
2 | 8340 = 5 670 | 303.644 312.7
-
3 8063 - 690 312./705’
Note:

The concrete specimens have been cured according to (ASTM C31)

Signaltrre: -‘L&’%M&

QC/QA Departmen|Name Signature ( Witness b sy ]
(Efe J;:-*__Irj W 4
Tested by: Name Eng : HO5SAM HAMZA

[+

N s e

e "



SUBMISSION of

TEST

RESULTS

Geos

R

Ry B SN B DY YIS

Vg

s

Agents & Ditriduicrs -yt o
Cnif Exgineerig Products SWHTrA = SHasch |
Contractor | Designer Compan
Geos eslg S T
Company P SR N
Name Slgn o~ . Date12-11-2023 | Time
Issued by o Sarmoel = -
Contractor L % 11..00PM
wagih =
. /] - C2 | G ] 0D | MM | YW | hH | MM
Received by /9 j_ / “rn
ER -7 z | w | cs )/ A M 11 oo
' /I b6 24
CODE-1 §1to 5217 Dito $3 | Kp XXX Note
Station Reference Depot Reference | For Kilometer point only Start Km is used
CODE-2 Work Activity
CODE-3 Sub Element of Activity

Nﬁ:nﬁ;ckage 1 O-rm {Package 2 via AEonex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Materials

TRF Test Result Compressive Strength Test Result {7 Days &28 Days ) of Reinforced
Concrete Foundation Middle Part for Box Culvert 11 Culvert 528+033

Casted at 15-10-2023

SAMPLE LOCATION (Sta. KP(528+033)

| Location of Test

Sector 7 (FOKA TO MATROUR) for Culvert No.11 from 5ta.528+020 To

5ta.528+060 KP (Sta. KP(528+033)

SAMPLE LOCATION (5ta. KP(528+033)

rhlt‘e'rr‘l ] Specification | Test Requurement Test Resuit Attachment | Remarks i
|' 1 | C40/400 Kg/Cm? gomprehssTive foe Attached i -
trengt est Resuit L
i {7 Dass &28 Days ) @ J[If\\
| 2 [
|3
E—
5 | i

Comments by:

Comments by:

APPROVAL STATUS
Organisation | Name | sign | Date A-AWC-R
Contractor S S ' @‘iﬂ' A
Desigher A
GARB * | . g
Employers | 2 7 7 / A
Representative /} 1 {/ é/ 2 {

* Alignment f Bridges. Culvert Only

File: TRF Test Result Compressive Strength Test Result {7 Days B28 Days ) of RC  Raft Middle Part for Box Culvert 11 Culvert

528+033

Page 1of1



e
@c rete Team 35aladi dg A
For Ready Mix

Reference: POR.001/2016
Project : Express Electric Trein
Client

File No. : 0300
e Date 22/10/2023

Location:Matrouh

Sample: Cube(15x15x15 cm)

Compressive Strength

of Cubical Concrete Specimens
Bs 1881 , Part 4 .1983

Mix Description : C40 - 400 kg/cm*2 Area Loaded : 225Cm"2

Concrete Team
Date of Casting : 15-0ct-2023
Element:RC RAFT Culvert No : 11 Station { 5284033 )

Casting by : Curing by: Concrete Team

Type of Curing : Sub in Waler

Cubic| Weight Date Age of | Comb | Comb Average
Ident Of of Cubic |Strength| Strength Stress
No. | Sample| Testing {Days ) | (kN) |{kg/cm2){ (kg/em2)
1 7949 3 890 | 403348
2 | 707 § N~ 930 | 421476 <
o —
3 8043 N 900 407.88~

The concrete specimens have been cured according to (ASTM C31)

QCIQA Departmen|Name

Signature =

Name]

Tested by:

Signathre:
N




@o\ncrete Team 35800 Al At
Far Ready Max

Reference: POR.001/2016

Project : Express Electric Trein File No. : 0300

Client a5 Date : 12/11/2023

Location:Matrouh Sample: Cube{15x15x15 cm)
Compressive Strenqgth

of Cubical Concrete Specimens
Bs 1881 . Part 4 ,1983

Mix Description : C40 - 400 kgfcm”"2 Area Loaded : 225 Cm"2
Casting by : Concrete Team Curing by: Concrete Team
Date of Casting : 15-0ct-2023 Type of Curing : Sub in Waler

Element:RC RAFT Culvert No ; 11 Station { 528+033 )

Cubic| Weight Date Age of | Comb | Comb Average
Ident Of Of Cubic |Strength| Strength Stress
No. | Sample| Testing ( Days ) [kN/cm2](kg/cm2) {kg/cm2)
1 8124 ~ 1310 | 593692
2 -~
2 | e032 zg & 1260 | 571032 584.6
3 | 7044 N 1300 | 589.16-|
Note:
The concrele specimens have been cured according to (ASTM C31)
QC/QA Departmen|Name Signature { \{Vitrxles.s‘.by: - &
Tested by: Nar!'ne‘.&ﬁ:: E;i g;f)ﬁim
Sigr!ature: ﬁ”«ﬁ”ﬁéw

R ——— =



of \
SUBMISSION , @ Geos KK _k‘

TEST RESULTS i e e T

Agoar & Dizotburors | henid wite n b

—

== Chtd Enginadring Procits EVSTIA COE=m ARER |

Contractor Geos Designer Company | it !
Company [

Name Sign | Date 29-1-2024 Time |

I Eng. Samuel |

Contractor waiih y %ﬁﬂ 11.00 PM !

Received by . = | c2H DO | MM | YY | HH [ MM

ER /9 j_ / STR 2 cui cs / / 202 | 11 | o0
- "

el J B

A

“ s1tad21 Dito 53 ' Kp XXX Nate
Station Reference _Depot Reference | For Kifometer point only Start Km is used |
CODE -2 Work Activity |
CODE-3 Sub Elament of Activity i

NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | TRF Test Result Compressive Strength Test Resuit (7 Days &28 Days | of Reinforced
Concrete Foundation Part 1 &3 (3& 1 Jaé /As LY 4sl)~ RC RAFT Part 1 &3
for Box Culvert 11 Culvert 528+033
Casted at 1-1 2024
SAMPLE LOCATION (Sta. KP{528+033)
Location of Test Sector 7 (FOKA TO MATROUH]) for Culvert No.11 from 5ta.528+020 To
5ta.528+060 KP (Sta. KP(528+033)
SAMPLE LOCATION (Sta. KP{528+033)

item | Specification Test Requirement | Test Result Attachment | Remarks
1 €40/400 Kg/Cm? Compressive Attached
Strength Test Result 4
(7 Days &28 Days } O 1/'(\
2
3 |
4
s |
Comments by: Comments by:
L TR DS APPROVAL STATUS
Organisation | Name _ | sign b Date | A-AWC-R
i ' . ? I
Contractor . S' . VK/ Il B f_gl}u | A |
| ] | |
Designer | _ | | A ;
GARB * _ : | i
Employers . . | A .
Representative /4 j_,. = i 1 - , /6 /2/( 1 AR
“File: TRF Test Resalt Compressive Strength Test Result {7 DWVS yof RC Raft Part1 & 3 for Box Culvert 11 Cubvern Page 1of2

528+033




@C/o}crete‘team 3 et L. _an
For Ready Mix

Reference: POR.001/2016
Project : Express Electric Trein
Client

File No. : 0300
g Date : 08/01/2024

Location:Matrouh

Sample: Cube{15x15x15 cm)

Compressive Strength
of Cubical Concrete Specimens

Bs 1881, Part 4 ,1983

Mix Description : C40 - 400 kg/cm”2

Area Loaded: 225 Cm"2

Casling by : Concrete Team Curing by: Concrele Team

Date of Casting : 1.Jan-2024 Type of Curing : Sub in Waler
Element:RC RAFT Culvert Mo : 11 Station ( 528+033 )

Cubic| Weight Date Ageof | Comb | Comb Average
ldent Of Of Cubic [Strength| Strength Stress
No. | Sample| Testing (Days ) | (kN) [(kg/cm2)j (kg/cm2)
1 8240 3 890 403/.34(
2 | 8089 2 N~ 1020 | 462264 §
3 8274 & 9010 | 4124712 :

The concrete specimens have been cured according to (ASTM C31)

QC/QA Departmen

Name

Signature

-

Tested by:

NJme:.

SiLuature: i




35AL Wi AN

Concrete Team
P oar Reade Mix

Reference: POR.001/2016

Project : Express Electric Trein File No. : 0300

Client Ty Date : 29/01/2024
Location:Matrouh Sample: Cube(15x15x15 cm)

Compressive Strength
of Cubical Concrete Specimens

Bs 1881, Part 4 .1983

Mix Description : C40 - 400 kg/cm”2 Area Loaded : 225 Cm"2

Concrete Team
1-Jan-2024
Element:RC RAFT Culvert No : 11 Station ( 528+033 )

Casling by : Curing by: Concrete Team

Date of Casling : Type of Curing : Sub in Water

Cubic| Weight Date Ageof | Comb | Comb Average
Ident Of of Cubic |Strengthj Strength Stress
No. | Sample| Testing ( Days ) [kN/cm2}(kg/cm2)| (kgfcm2)
<
1 8 1400
025 § 634.48
) w .
2 | 8092 § P 1090 | 493,968 557 4
3 | 8009 @ 1200 | 54384
Note:
The concrete specimens have been cured according to (ASTM C31)
QC/QA Departmen{Name Signature __...Witness by:. . —
i [ M 5 _.L t-\. -
Tested by: Nan‘ﬁ.&?é = SA]S
Signpture: ‘_’;“.,.. e L&

H'l.._ .__-,. ._.__a.\, :_,... - .—-.ﬂ-—.:-—'—_'J




SUBMISSION of N % Geos| WKL ) B

TESTRESULTS [ g s e I
Chl Enginsaroeg Fracucts SYSTIA [ SHAKER
e [ - gt 1
Contractor Geos Designer Company Jal I
Company SR | _ |
i Name | sign Date 12-2-2024 | Time
| tssued by Eng. Samuel : ! s
. __'-1"_'-‘
Contractor & Q__’—ﬁ&}' 11.00 PM
wagih I = —
| Received by /9 1 / - DC2.{C3 T DD | MM | Y | HH | MM
ER i 2 || cs | gl A |01 00
- -

[ b _

CODE-1 5115521 Dita 53 | Kp XXX Note Z

Statlon Reference Depat Reference | For Kllometer point only Start Km is used |
CODE-2 Work Activity ) i
cooE-3 7 Sub Eiement of Activity ]

NB: Package 1 Only {Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | TRF Test Result Compressive Strength Test Result (7 Days &28 Days) RC Wall Part 2-
Reinforcement Concrete Wall Part 2{2 J-\i} for Box Culvert 11 Culvert 528+033
Casted at 15-1 2024
SAMPLE LOCATION {Sta. KP(528+033)
Location of Test Sector 7 (FOKA TO MATROUH]} for Culvert No.11 from 5ta.528+020 To
5ta.528+060 KP {Sta. KP(528+033)
SAMPLE LOCATION (Sta. KP{528+033)

Item Specification Test Requirement | Test Resuit Attachment | Remarks
1 C40/400 Kg/Cm? Compressive Attached
Strength Test Result = f
{7 Days &28 Days ) 6 \
2
3
4
5 I
Comments by: Comments by:
[ T APPROVALSTATUS
' Drgamsatlon Name _\sign | Date A-AWC-R
| Contractor 5' IA/ iﬁ
, Designer
| GARB *
Employers

Representative
* Alignment / Bridges: Culvert Only

File: TRF Test Result Compressive Strength Test Result {7 Days 228 Days ) of RC Wahh for Box Culvert 11 Culvert 5284033 Page 1ofl



@crete Team 3 A A
Far Readkv Mix

Reference: POR.001/2016

Project . Express Electric Trein File No. : 0300

Client ST Date : 22/01/2024
Location:Matrouh Sample: Cube{15x15x15 cm)

Compressive Strength

of Cubical Concrete Specimens
Bs 1881 . Part 4 ,1983

Mix Description : C40 - 400 kgfcm*2 Area Loaded : 225 Cm*2
Casting by : Concrete Team Curing by: Concrete Team
Date of Casting : 15-Jan-2024 Type of Curing ; Sub in Water

Element:RC WALL Culvert No : 11 Station ( 528+033 )

Cubic| Weight Date Ageof | Comb | Comb Average
ident Of of Cubic |Strength| Strength Stress
No. [ Sample| Testing (Days) { (kN) |(kg/lcm2) {(kgicm?2)

1 8240 < 950 | 4305

S /

] (=7}
2 8300 E - 910 | 412412 S
3 8200 &

980 4%&-

The concrete specimens have been cured according to (ASTM C31)

QC/QA Departmen|Name Signalfire| e KnessYh 2
Name: . ) AJ1ZA

Tested by: SigréMJ 'Ib” % CJ’LL/ VO‘




Concrete Team
For Relyv Mix

3l dila Al
Reference: POR.001/2016
Project : Express Electric Trein File No. : 0300
Client ST Date : 12/02/2024
Location:Matrouh Sample: Cube(15x15x15 cm)

Compressive Strength
of Cubical Concrete Specimens
Bs 1881, Part 4 ,1983

Mix Description ; C40 - 400 kg/lcm”2 Area Loaded :

Casting by : Concrete Team
Date of Casting : 15-Jan-2024

Element;RC WALL Culvert No : 11 Station ( 528+033 )

225Cm"2

Curing by: Concrete Team

Type of Curing : Sub in Water

——
e

Cubic| Weight Date Ageof | Comb | Comb Average
ldent Of of Cubic |Strength|Strength Siress
No. | Sample| Testing ( Days ) (kN/cm2)(kg/cm2)| (kg/em2)
1 8030 N 1205 546_-
& - '
2 8080 E o~ 1050 476" 492
3 | 6240 o 1000 | 453
Note:
The concrele specimens have been cured according to (ASTM C31)
QC/QA Departmen|Name Signature RNy e— T
X Name: ! "'Eﬁgwmyf
Tested by:
Signature: ﬁ

)

P




Frepoey EMIE COMEULTIG DPFYICE A

TEST RESULTS i T

Cht! Engomarng Products SYSTIA DR SraNen
— = - . -

SUBMISSION of m Geos| KK ,A_

' CEntractor
| Company _
i Name Sign Date 2-4-2024 Time

Ceas Designer Company Jall ag |

Issued by Eng. Samuel gﬁ
Contractor e e /,__ . 11.00 PM

. DD | MM | ¥Y HH | MM
Received by j
ER Al A (o110

AN 7

\\(
\
3
N
2 |3
o

CODE-1 S1toszy Dito 53 Kp XXX Nate I

Station Reference ___Depot Reference | For Kilometer point only Start Km s used |
CODE-2 | Work Activity |
CODE-3 | Sub Element of Activity ]

NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | TRF Test Result Compressive Strength Test Result {7 Days &28 Days) RC Slab -
Reinforcernent Concrete 5lab Part 1,2&3 (3-2- 1 J4) for Box Culvert 11-5T528+033
Casted at 5-3 2024
SAMPLE LOCATION (5ta. KP(528+033)
Location of Test Sector 7 (FOKA TO MATROUH) for Culvert No.11 from 5ta.528+020 To
Sta.528+060 KP (Sta. KP(528+033)
SAMPLE LOCATION (Sta. KP{528+033)

ltem Specification Test Requirement | Test Result Attachment | Remarks
1 C40/400 Kg/Cm? Compressive Attached —
Strength Test Result ( E i )"r/<
{7 Days &28 Days )
2
3
4
5 I
Comments by: Comments by:
=1 APPROVALSTATUS M5.i]
Organisation | Name | Sign A 4 lDate [ A-AWCR
Contractor | DYV V4 - _E-—-_—-f#’é?’f A
| Designer A

| GARB * !

oo 22 | 2 [yéiza] A

= Alignment / Bridges: Culvert Only e

File: TRF Test Result Compressive Strength Test ll-est;lt {7 Days &28 Days ) of RC Slab for Box Culvert 11 Culver: 528+033 - Page 1of1 -
Copy



A
@cmte'{feam 3 58wl A Al
PFor Readyv Mix

Reference: POR.001/2016
Project : Express Electric Trein
Client

File No. : 0300

g 12/03/2024

Date :
Location:Matrouh

Sample: Cube(15x15x15 cm)

Compressive Strength
of Cubical Concrete Specimens
Bs 1881 , Part 4 .1983

Mix Description ; C40 - 400 kg/cm*2 Area Loaded : 225 Cm"2

Concrete Team
5-Mar-2024
Element:RC SLAB Culvert No : 11 Station ( 528+033

Casting by : Curing by: Concrete Team

Date of Casting : Type of Curing : Sub in Water

Cubic| Weight Date Ageof | Comb | Comb Average
Ident Of of Cubic |Strength| Strength Stress
No. [ Sample| Testing (Days ) | (kN) |{kg/cm2) (kg/cm2)
1 7981 é 980 | 444.136" .
2 8048 g N~ 940 | 426,008 | N
3 | 8042 < 900 | 407.88-

The concrete specimens have been cured according to (ASTM C31)

QC/QA Departmen

Name

Signature

Tested by:

Naml;

SignJlure: m




@crete Team 3oalall ddm_atl!
Iarr Rosedy Max

Reference: POR.001/2016

Project : Express Electric Trein File No. : 0300
Client S Date : 02/04/2024
Location:Matrouh Sample: Cube(15x15x15 cm)

Compressive Strenqgth

of Cubical Concrete Specimens
Bs 1881 , Part 4 ,1983

Mix Description : C40 - 400 kg/cm"2 Area Loaded : 225 Cm"2
Casting by : Concrete Team Curing by: Concrete Team
Date of Casting : 5-Mar-2024 Type of Curing : Sub in Waler .

Element:RC SLAB Culvert No : 11 Station { 528+033 )

Cubic| Weight Date Ageof | Comb | Comb Average
Ident Of of Cubic |Strengthj Strength Stress
No. | Sample| Testing ( Days ) [kN/cm2](kg/cm2) (kg/cm?2)

1 8190 § 1005 | 455366
[y ] o0 B
L]
2 8220 £ ] 1020 452./2674’ _ 449 4
<. -
3 8170 o~ 250 4M
Note:
The concrete specimens have been cured according to (ASTM C31)
QC/QA Departmen|Name Signature { x Witness by~ T
L o el v e,
Tested by: Namg: Eng ~HOSSAH HAN2
A
Signlture: P -t
e —

LT —




SUBMISSION of | % Geos KK

TEST RESULTS Agemss & Duzidusrs e T T
i Chil Engisrong Produc e TYATIA [ SHAKCR
Contractor Geos Designer Company | et o
Company |
Name sign | Date 7-3-2024 Time

Issued by Eng. Samuel |

Contractor & _’;C;_:/J-g;;‘*).} 11.00PM
wagih .| - :

Received by /g 3- - .__ 20 ca | pb | MM | Y | HH | MM

ER 2w s Z / 2024 | 11 | 00

- ) /] &

o 51to871 D1to 53 Kp XXX Nate
Station Reference Depot Aeference | For Kilometer point only Start ¥m is used
CODE-2 . Work Activity
CODE -3 i Sub Element of Activity

NB; Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | TRF Test Result Compressive Strength Test Result (7 Days &28 Days ) of Reinforced
Concrete Wall (4 wall) for Culvert No.12 5ta.528+370 To 5ta.528+410 KP{528+389)
Casted at 8-2-2024
SAMPLE LOCATION Sta. KP{528+38%9)

Location of Test Sector 7 (FOKA TO MATROUH) for Culvert No.12 Sta,528+370 To Sta.528+410
KP{528+385)
SAMPLE LOCATION Sta. KP{528+389)
Item Specification Test Requirement I Test Result Attachment | Remarks
1 CA0/400 Kg/Cm? Compressive Attached -
Strength Test Result S §
(7 Days &28 Days ) C‘: MH-.

2

3

4

5

Comments by: Comments by:
[0 APPROVALSTATUS
| Organisation | Name | Sign Date A-AWC-R

1110 ! = .

| Contractor ' qj:vd c‘;ﬂ:‘ | A i

Desigher A |
| GARB * :

Employers 4 =

Representative 2 A |

* Alignment / Bridges: Culvert Only

File: TRF Test Result Compressive Strength Test Result (7 Days &28 Days } of Reinforced Concrete Wall for Culvert No.12 Page 1ofl
Sta 5284370 To Sta 5284410 KP{528+389)



@ol\ncrete'r_eam 538l Ao an
ur Roady Mix

Reference: POR.001/2016
Project : Express Electric Trein
Client

File No. : 0300
e Date : 15/02/12024

Location:Matrouh

Sample: Cube(15x15x15 cm)

Compressive Strenqgth

of Cubical Concrete Specimens
Bs 1881 , Part 4 ,1983

Mix Description : C40 - 400 kg/cm”2 Area Loaded : 225 Cm"2

Concrete Team
8-Feh-2024
Element:RC WALL Culvert No : 12 Station ( 528+389 )

Casting by : Curing by: Concrete Team

Date of Casting : Type of Curing : Sub in Water

Cubic| Weight Date Age of | Comb | Comb Average
Ident Of of Cubic [Strength| Strength Stress
No. [ Sample| Testing (Days ) | (kN) |{kg/lcm2) {kg/cm2)
1 8140 3 925 419;_2;}/ )
& ) 0
2 8240 £ N~ 955 | 432,806 o,
i <
3 8170 < 1000 | 4532~
e

The concrete specimens have been cured according to (ASTM C31)

QC/QA Departmen|Name

S_ignalure

Tested by:

Name;

ot st

1
it




o i
@crete T_eam ssalad ol _ast
Faor Ready Mix

Reference: POR.001/2016
Project : Express Electric Trein
Client

File No. : 0300

L g Date : 07/03/2024

Location:Matrouh Sample: Cube(15x15x15 cm)

Compressive Strength

of Cubical Concrete Specimens
Bs 1881, Part 4 ,1983

Mix Descriplion : C40 - 400 kg/fem*2 Area Loaded : 225Cm"2
Casling by : Concrete Team Curing by: Concrate Team
Date of Casling : 8-Feb-2024 Type of Curing : Sub in Water .

Element:RC WALL Culvert No : 12 Station ( 528+389 )

Cubic| Weight Date Age of | Comb | Comb Average
Ident Of Of Cubic |Strength| Strength Stress
No. | Sample| Testing ( Days ) (kN/cm2](kg/cm?2) (kg/cm?2)
1 8090 § 1200 | 54384
o 0 '
2 8490 g b 1180 | 534.776~ 512.1
3 8320 r~ 1010 | 457.7
Nole:
The concrete specimens have been cured according to (ASTM C31)
QC/QA Departmen|Name Signature Witness by:

Tested by:




SUBMISSION of

TEST RESULTS

| Geos

Apents & Diribuiors
Chil Enginarmg Producic

st B B g lesle b arn
azid ails @

R -

oo ased wmmed £ oa fasht ool chi bt B

[}

o

SYNTIA FEmm SHain

Contractor Geos Designer Company s |
Company o | .
Name Slgn Date 19-3-2024 | Time

Issued by En Sar.ljltl_l; !
Contractor & ,ﬁf 11.00PM
waglh _ [ |
. f f"" €2 | 3 | 0D | MM | Y | HH | MM
Received by / STR
ER : | e | cs | g | 2|20 11 00
RS é
i siaot21 Dito 53 OB 'Kp XXX Note
= Station Reference Depot Reference | _Far Kilameter point only Start Km is used |
CODE-2 ___ Wark Activity |
| CoDE-3 R Sub Element of Activity |

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Materials

Casted at 20-2-2024
SAMPLE LOCATION Sta. KP{528+389}

TRF Test Result Compressive Strength Test Result (7 Days &28 Days ) of Reinforced
Concrete Wall (5 wall) for Culvert Na.12 5ta.528+370 To 5ta.528+410 KP{528+389]

Location of Test

KP{528+389)
SAMPLE LOCATION Sta. KP(528+385)

Sector 7 {FOKA TO MATROUH) for Culvert No.12 5ta.528+370 To 5ta,528+410

ltem Specification Test Requirement | Test Result Attachment | Remarks

1 C40/400 Kg/Cm? Compressive Attached
Strength Test Result — K
{7 Days &28 Days ) G \

2

3

4

5 !

Comments by:

Comments by:

f

APPROVAL STATUS

| Organisaticm

| Name

| Sign

Date A-AWC-R

! Contractor

=g

| Designer

i GARB *

F]nployers
Representatwe

L Allgnmeml Bridges: Cuhvert Only

/4124

“File: TRF Test Result Compressive Strength Test Resuit I'?-Davs £28 Days ) of Reinfarced Concrete Wall {5 wall Jfor Cuivert

ND.12 Sta 528+370 To S5ta.528+410 KP(528+389)

Page 1ofi



i
@cr&teﬂaam Fhatan dn
Foar Readv Mix )

Reference: POR.001/2016
Project : Express Electric Trein
Client

File No. : 0300
L Date : 27102/2024

Location:Matrouh Sample: Cube(15x15x15 cm)

Compressive Strength
of Cubical Concrete Specimens

Bs 1881 , Part 4 .1983

Mix Description : C40 - 400 kg/cm”2 Area Loaded: 225Cm"2

Concrete Team
20-Feb-2024
Element:RC WALL Culvert No : 12 Station ( 528+389 )

Casting by : Curing by: Concrele Team

Date of Casting : Type of Curing : Sub in Wale

Cubic| Weight Date Age of | Comb | Comb Average
Ident Of of Cubic |Strengthi Strength Stress
No. | Sample| Testing (Days) | (kN) [{kg/cm2) {kg/cm2)
1 7926 § 940 | 426.008
o o0
2 8049 & M~ 910 | 412412 N
[T <
3 8328 & 980 | 444,336

The concrete specimens have been cured according to (ASTM C31)

QC/QA Departmen]|Name Signature

Tested by:




i W
@cmte Team 3salal i Av
1 o Reads Mix

Reference: POR.001/2016

Project : Express Electric Trein File No. : 0300

Client QA Date : 19/03/2024
Location:Matrouh Sample: Cube(15x15x15 cm)

Compressive Strength
of Cubical Concrete Specimens
Bs 1881 , Part 4 ,1983

Mix Description : C40 - 400 kg/cm”2 Area Loaded : 225 Cm"2
Casting by : Concrete Team Curing by: Concrete Team
Date of Casting : 20-Feb-2024 Type of Curing : Sub in Water .

Element:RC WALL Culvert No ; 12 Station { 528+389 )

Cubic| Weight Date Ageof | Comb | Comb Average
Ident Of of Cubic [Strength| Strength Stress
No. | Sample| Testing ( Days ) [kN/cm2]{kg/cm2) (kg/cm?2)
1 8170 1250 5695-
2 8150 - 1110 503,052/
o
3 | 7940 S 990 | 448668
P o 515.1
] o~ . :
4 8030 = 1120 | 507.584
o
-
5 8080 1150 521,.18
6 8100 1200 54;3‘821/
Note:
The concrete specimens have been cured according to (ASTM C31)
QC/QA Departmen|Name Signature "uulWitness by e o &
‘«..'..) [ S | sl

Name:} —[Eng: HtISSAMHAMZA |

e

Tested by: = i
.
Signatq@:‘W"—?"



SUBMISSION of

TEST RESULTS

1 Geos

Apwes & Deribuiors
Chil Engimearmg Producn

Casted at 3-3-2024
SAMPLE LOCATION Sta. KP(528+389)

Contractor Geos | Designer Company | Jall i
Company B o |
| Name | Sign | Date 31-3-2024 | Time
L Eng. Samuel N 4 ' o
Contractor & %j | 11.00PM
A el wagih = . == | |
Received by Y r 2] 3| oo | mm | v | HH | MM
ER /4//)' SRI 2 | o | s 2| ¥ wn | n| o
51 1§21 Dito 53 i Hp XXX Note ]
Station Reference Depat Referance | For Kilometer point only Start Xm is used
COBDE-2 Work Activity
CODE-3 5ub Element of Activity
NB: Package 1 Only ({Package 2 via Aconex) |
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | TRF Test Result Compressive Strength Test Resutt {7 Days &28 Days } of Reinforced
Concrete Siab for Culvert No.12 5ta.528+370 To 5ta.528+410 KP{528+389)

| Location of Test

Sector 7 (FOKA TO MATROUH) for Culvert No.12 5ta.528+370 To Sta.528+410
KP{528+389)
SAMPLE LOCATION Sta. KP{528+389)

ltem Specification Test Requirement | Test Result Attachment | Remarks
1 C40/400 Kg/Cm? Compressive Attached
Strength Test Resuit @ -
| {7 Days &28 Days } V\:

2 i

3 | )

4 |

5 | | = .

Comments by: Comments by:
I APPROVAL STATUS i
| Organisation | Name | Sign Date A-AWC-R |
I ' i
I Contractor ! ’5.‘\/\/ B = A
| Designer A |
| GARB * ;

Employers — _T— ﬁ-‘ /,_ / A _.

Representative _ﬁ ,.2 : _L/é 2 ( |
* alignment / Bridges: Culvert Only /’ o 5

File: TRF Test Result Compressive Strength Test Aesuit [7 Dhys & 26 Days ) of Aeinforced Concrete Slab Culvert No 12 Page 1ol

5ta.528+370 To 5ta.5b2B+410 KP(52B+389)



Concrete Team
Iraer Reaely Mix

3 3aiad A i

Reference: POR.001/2016
Project : Express Electric Trein
Client

File No. : 0300
L 5 Date :

Location:Matrouh

10/03/2024

Sample: Cube(15x15x15 cm)

Compressive Strength

of Cubical Concrete Specimens
Bs 1881 , Part 4 1983

Mix Description : C40 - 400 kgfcm*2 Area Loaded :

Casting by : Concrete Team
3-Mar-2024

Element:RC SLAB Culvert No : 12 Stalion ( 528+389 |

Date of Casting :

225 Cm"2

Curing by: Concrete Team

Type of Curing ; Sub in Water

Cubic| Weight Date Age of | Comb | Comb Average
|dent Of of Cubic |Strength| Strength Stress
No. | Sample| Testing (Days ) | (kN) |(kgfcm2) (kg/fcm2)
1 8139 % 970 | 439.604 .
2 8275 k- M~ 900 | 407.88 5
3 | a250 < 800 | 403.348

The concrete specimens have been cured according to (ASTM C31)

QC/QA Departmen|Name Signature

Tested by:

Sigt‘alure:
M




@crete Team Isalall dde At
I avr Henly Mix

Reference: POR.001/2016

Project : Express Electric Trein File No. : 0300

Client LS Date : 31/03/2024
Location:Matrouh Sample: Cube(15x15x15 cm)

Compressive Strength
of Cubical Concrete Specimens
Bs 1881, Part 4 .1983

Mix Description : C40 - 400 kg/em”2 Area Loaded : 225 Cm"2
Casting by : Concrete Team Curing by: Concrete Team
Date of Casting : 3-Mar-2024 Type of Curing : Sub in Water

Element:RC SLAB Culvert No : 12 Station ( 528+389 }

Cubic| Weight Date Age of | Comb | Comb Average
|dent Of of Cubic |Strength| Strength Stress
No. | Sample| Testing ( Days ) [kN/cm2]{kg/cm2) (kg/cm2)
1 8160 1150 | 52118
2 8080 - 1050 | 47586 |
(o]
3 8260 & 1040 | 471,3287|
L 0 488.7
3] N :
4 | 8270 = 1100 | 49857
-
™ -
5 8080 1040 | 47328
6 | 8130 1090 | 403988
Note:

The concrete specimens have been cured according to (ASTM C31)

QC/QA Departmen|Name Signature

Name:

Signatl.‘ ;

Tested by:




SUBMISSION of m Geos KK

TEST RESULTS i, |[omnemn] 2

I if Empintaroeg Products SWYSTIA [y SHAKDR

Mot " Name [ sign | Date9-102023 | Time
 lssuec by Eng. Samuel - P
| Contractor wagih . 11.00PM
| ST e |
Received b ’ L C2 ] €3 ] DD | MM | Y¥ | HH | MM
ER ! /9 j STRYL 2 | w | cs )/ P-4 wd | 11 00
AN X
CODE-1 51 toz( Dlto 53 Kp XXX Note
Station Réference Depot Relerence | For Kilometer point only Start Km Is used
CODE -2 Waoark Activity
CODE -3 Sub Element of Activity ]

NB: Package 1 Only {Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | TRF Test Result Compressive Strength Test Result {7 Days &28 Days | of Reinforced
Concrete Foundation RC Raft for Culvert No.13 for 5ta.528+860 To 5ta.528+900
KP({528+875}
Casted at 11-9-2023
SAMPLE LOCATION Sta. KP(528+875)
Location of Test Sector 7 {FOKA TO MATROUH) for Culvert No.13 for Sta.528+860 To
Sta.528+900 KP{528+875)
SAMPLE LOCATION 5ta. KP(528+875)

* Alignment / Bridges: Culvert Only

Item Specification Test Requirement | Test Resuit Attachment | Remarks
1 CA0/400 Kg/Cm? Compressive Attached
Strength Test Result ALY K
(7 Days &28 Days )
2
3
i
5
Comments by: Comments by:
=T 1] APPROVAL STATUS
Organisation | Name Sign n . Date A-AWC-R
Contractor | i3 B | _’__%};F A
i Designer A ;
| GARB * ' ;
[ Employers | i ) A I
Representative /ﬁ- _2 ! //5/2 ( _

File: TRF Test Result Compressive Strength Test Result {7 Days &2B Days ) of Reinforced Concrete Foundation for Culvert Page 1ofi
No.13 51a.528+860 To 51a.528+900 KP{52B+B75)



@cmteTeam T R R
For Readv Mix

Reference: POR.001/2016

Project : Express Electric Trein File No. : 0300

Client xS Date : 18/09/2023
Location:Matrouh Sample: Cube(15x15x15 cm)

Compressive Strength
of Cubical Concrete Specimens
Bs 1881, Part 4 .1983

Mix Description : C40 - 400 kgfcm”2 Area Loaded : 225 Cm"2
Casting by : Concrete Team Curing by; Concrete Team
Date of Casting : 11-Sep-2023 Type of Curing : Sub in Waler

Element:RC RAFT Culvert No : 13 Station ( 528+875 |

Cubic| Weight Date Age of | Comb | Comb Average
Ident Of of Cubic (Strength| Strength Stress
No. | Sample| Testing (Days) | (kN) (kglcm2)1 (kg/cm2)

1 8059 2 900 | 407.88—
S - o
2 7930 a 880 | 398.81 o
d‘j r~ } <t
3 8261 e

930 451}7( '

The concrete specimens have been cured according to {ASTM C31)

QC/QA Departmen|Name Signature ('" E!i]ﬁess EE E - g b,
Naml: - w 4 &

Tested by:

-

L




(==

oncrete Team
[For Resuly Mix

35aledl Wi Al

Client

Location:Matrouh

Reference: POR.001/2016
Project . Express Electric Trein

4 Sl

File No. :

Date

Sample: Cube(15x15x15 cm)

0300
09/10/2023

Mix Description : C40 - 400 kg/em”2
Casting by :

Compressive Strength

of Cubical Concrete Specimens
Bs 1881 , Part 4 1983

Date of Casling :

Concrete Team

11-Sep-2023

Area Loaded : 225 Cm"2

Curing by: Concrete Team

Type of Curing : Sub in Water .

Element:RC RAFT Culvert No : 13 Station ( 528+875 )

Cubic| Weight Date Ageof { Comb | Comb Average
|dent Of of Cubic {Strength| Strength Stress
No. { Sample| Testing ( Days ) [kN/cm2](kg/cm2) (kgfcm?2)
1 7996 § 1100 498.5
o 0
2 | 8035 5 N 1200 | 54384 524.2
3 8296 & 1170 53924{
Note:
The concrete specimens have been cured according to (ASTM C31)
o + N
QC/QA Departmen|Name Signature f L. ,"W.itnes_s by;_ -
L (&Eg :-“-'.rj:‘;x_;..:_’-_..; T
T ) Npme: Eng : HOSSAM HAMZA
ested by: Trads T 77 153
spatwe’|_H4 000/ 7N




SUBMISSION of

} Geos|

Agensz & Distribagors
Cnil Enginearong Products

/éf

SYSTIA [Xmg SHAKER

TEST RESULTS

[ Contractor ' Designer C
on o Geos esigner Company Jalt e
| Company |
[ Name Sign Date 26-3-2024 Time
ALY Eng. Samuel
Contractor & 11.00PM
wagih
Syt | |
ReeEverIEy 3‘ c2f 3l oo | MM | YY | HH [ MM
ER eu | s /( / 02 | 11 | o0
R 7
S1toS2¥” Dlto 53 | "~ Kp XKX Note BTN
Station Reference Depot Reference | For Kitometer point only Start Km is used |
CODE - 2 B __ Work Activity PO || S
CODE-3 Sub Element of Actlvity ]

NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | TRF Test Result Compressive Strength Test Result (7 Days &28 Days | of Reinforced
Concrete Slab & Beam - RC Slab &Beams for Culvert No.13 for 5ta.528+860 To
Sta.528+900 KP{528+875)
Casted at 27-2-2024
SAMPLE LOCATION Sta. KP{528+875})
Sector 7 (FOKA TO MATROUH) for Culvert No.13 for 5ta,528+860 To
Sta.528+900 KP({528+875)
SAMPLE LOCATION Sta. KP{528+875)

Location of Test

ltem Specification Test Requirement | Test Result Attachment | Remarks

1 C40/400 Kg/Cm? Compressive Attached i il
Strength Test Result x .
(7 Dass &28 Days) i J/\*

2

3

4

5

Comments by: Comments by;

friia APPROVAL STATUS e |
*Q_rganisation | Name | Sign ) Date A-AWC-R |1
Contractor | S N ]ﬂj’ A I
Designer i | A .
GARB * |
Employers [i' 4 R | ,{‘ / 7 .
Representative | / 2— l/é 2[( ‘A |

* Alignment [ Bridges: Culvert Only

File: TRF Test Result Compressive 5trength Test Result {7 Days 28 Days | of RC Slab & Bearns for Culvert No 13 5ta 528+860
To Sta 528+900 KP(528+875}

Page 1ofl1



.
@cmte Team 3t A At
FHar Raemedy Max

Reference: POR.001/2016

Project : Express Electric Trein File No. : 0300

Client L Date : 05/03/2024
L.ocation:Matrouh Sample: Cube(15x15x15 cm)

Compressive Strength

of Cubical Concrete Specimens
Bs 1881 , Part 4 .1983

Mix Description : C40 - 400 kg/cm”2 Area Loaded : 225 Cm”2
Casting by : Concretle Team Curing by: Concrete Team
Date of Casting : 27-Feb-2024 Type of Curing : Sub in Waler

Element:RC SLAB & BEAMES Culvert No : 13 Station ( 528+875 )

Cubic| Weight Date Ageof | Comb | Comb Average
Ident Of of Cubic {Strength| Strength Stress
No. | Sample| Testing | (Days) | {(kN) |(kg/cm2) (kg/cm2)

1 8007 :
= 910 4}2/41/2
& ©
2 | 8153 L N~ 980 | 4447136 o
=
3 | 7933 o 930 | 421476

The concrete specimens have been cured according to (ASTM C31)

QC/QA Departmen|Name Signalture ( e |
L |
Tested by: Namg:
Signl[ure:




Al
@;crete Team 350 dee _ad!
Faor Ready Mix

Reference: POR.001/2016

Project : Express Electric Trein File No. : 0300

Client ST Date : 26/03/2024
Location:Matrouh Sample: Cube(15x15x15 cm)

Compressive Strength
of Cubical Concrete Specimens

Bs 1881 , Part 4 ,1983

Mix Description : C40 - 400 kg/cm®2 Area Loaded : 225 Cm"2
Casling by : Concretle Team Curing by: Concrete Team
Date of Casting : 27-Feb-2024 Type of Curing : Sub in Water

Element:RC SLAB & BEAMES Culvert No : 13 Station { 528+875)

Cubic| Weight Date Age of | Comb | Comb Average
Ident Of of Cubic |Strength| Strength Stress
No. | Sample Testing { Days ) [kN/cm2}(kg/cm2))| (kg/fcm2)
< B
1 8190 N 1150 | 52118
R e
2 8150 = o~ 1190 | 539308 521.2
= P
3 | eoo0 S 1110 | 503,067
Note:

The concrete specimens have been cured according o (ASTM G31)

QC/QA Deparimen|Name Signature i “WVTirEes by .
L (o) vgmt . X
Tested by: Namg: ~ * Eng-HOMI
SignLture:




SUBMISSION of

TEST RESULTS

1! Geos

R ErC

EHENE RS CONBLLTING OFFICE

Apextt & Durribuzers .,,-.---o-.ll .;n...-h.a.-m JenrreT]
Cn il Engomirmg Prodw SYATrA == SHARTR
Contractor | Designer Compan
Geos g Pany | 1 . |
Company | |
Name Sign | Date 21-4-2024 Time |
Issued by Enz. Samusl 5 r" = T 1
Contractor B. Z , 11.00PM '
| wagih - = = | f
| ) / L “c2 | & | b0 | MM | W H | MM
Received by /:l— y TR
ER ’ 2 | |cs| 7| A || 11] 00
oD S1to 641 Dlto 53 | " Kp XXX Note
Station Reference Depot Reference | For Kilometer point only Start Km is used |
CODE-2 Work Activity
CODE-3 Sub Element of Activity

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Materials

TRF Test Result Compressive Strength Test Result (7 Days &28 Days ) of Reinforced
Concrete Wing — RC wing for Culvert No.13 for 5ta.528+860 To 5ta.528+900
KP{528+875)

Casted at 24-3-2024

SAMPLE LOCATION Sta. KP(528+875)

Location of Test

Sector 7 (FOKA TO MATROUH) for Culvert No.13  for Sta.528+860 To
Sta.528+900 KP(528+875)
SAMPLE LOCATION Sta. KP{528+875)

Item Specification Test Requirement | Test Result Attachment | Remarks

1 C40/400 Kg/Cm? Compressive Attached al
Strength Test Result T K
{7 Days &28 Days ) e .

2

3

4

5

Comments by: Comments by:

i APPROVAL STATUS S =
Orgamsatlon T Name | Sign a . | Date A-AWC-R |
Contracter | (5 552}‘_;—;_!?“ A !

| Designer A |
| GARB * |
“Employers ﬁ l e z-._-—:..«——ﬁ”' / A '
Imsentaﬂve_ = |/ e/24| A

- Alignmeﬁ-t/-sridges: Culvert Only

File: TRF Test Result Compressive Strength Test Result {7 Days &28 Days ) of RC Wings for Culvert No 13 5ta.528+860 To

51a3.528+4900 KP(528+875)

Page 1ofl



@crete'l‘eam FRTSE G -1l B U
For Rondy Mix

Reference: POR.001/2016
Project : Express Electric Trein
Client

File No. : 0300
3 Date : 31/03/2024

Location:Matrouh Sample: Cube(15x15x15 cm)

Compressive Strength
of Cubical Concrete Specimens
Bs 1881 , Part 4 ,1983

Mix Description : C40 - 400 kgfem”2 Area Loaded : 225 Cm"2

Concrete Team
24-Mar-2024
Element:RC WING Culvert No : 13 Station { 528+875 )

Casting by : Curing by: Cancrete Team

Date of Casting : Type of Curing : Sub in Water

Cubic| Weight Date Age of | Comb | Comb Average
Ident Of of Cubic [Strength| Strength Stress
No. | Sample| Testing (Days )} | (kN) |(kg/cm2) {kg/cm2)
-~
1 8248 3 900 407)‘38
8 -
2 7986 © P~ 1000 453.2 o
= <
3 | s2r3 - 950 | 430.54
The concrete specimens have been cured according to (ASTM C31)
QC/QA Departmen|Name Signalure B 0 e

arfe o) Gt SR

Tesled by:
Sigrlature:
\,.




e !
@cmte Team 3 jalal i AT
1ror Remedv Mix

Reference: POR.001/2016

Project : Express Electric Trein File No. ;: 4300

Client g Date 21/04/2024
Location:Matrouh Sample: Cube(15x15x15 cm)

Compressive Strength

of Cubical Concrete Specimens
Bs 1881 Part 4 1983

Mix Description : C40 - 400 kglcm”2 Area Loaded : 225 Cm"2

Concrete Team

24-Mar-2024

Casting by : Curing by: Concrete Team

Date of Casting :
Element:RC WING Culvert No : 13 Station { 528+875 )

Type of Curing : Sub in Water .

Cubic| Weight Date Age of | Comb | Comb Average
{dent Of of Cubic |Strength| Strength Stress
No. | Samplie{ Testing ( Days ) [kN/cm2](kg/cm2) {(kg/cm2)
1 8322 ~ 1340 | 607288
N
2 | 8214 5 2 1200 | s548%4 548 4
<
3 8142 ~ 1090 49}988
Note:
The concrete specimens have been cured according to (ASTM C31)
QC/QA Departmen|Name Signature TeSE Y. -

Tested by:

Signalure:

Name: f&.’"‘éh' L e -‘



SUBMISSION of \, @GQOS A4 . |

Glﬂ-_w_il_e;:_l_i_' :"3-,-0-5' | #renarsis pmmen. cOMTLLTING DErICE

TEST R ESU LTS s Agents & Dustrtbwsors i tat i i
“"*7'_"',—_—""-"'::.5, Cnti Engindaring Procecs SYSTIA [ SHAHER
Contractor Geos Designer Company dal l
Company — :
Name Sign Date 29—2-2024_ Time |

Issued by

Eng. Samuel |
Contractor wagih ’s?—ﬁ&‘y | | e |
Received by - €2 DD | MM | Y¥ | HH | MM
A 2 | |6 }{ 2024 | 11 | 0O

il o 7 &

A

b s1to0871 D1to 53 Kp XXX Note
Station Reference Depot Reference . For Kilometer point only 5tart Km is used
CODE-2 Waork Activity B
CODE-3 Sub Efement of Activity B s

NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test Materials | TRF Test Result Compressive Strength Test Result (7 Days &28 Days ) of RC Wall (4
Wall - Reinforcement Concrete Wall for Culvert 14 from 5ta.530+160 To
Sta.530+220 KP(530+187)}
Casted at 1-2-2024
SAMPLE LOCATION KP[530+187))
Location of Test Sector 7 (FOKA TO MATROUH) for Culvert 14 from Sta 530+160 To Sta.530+220
KP(530+187))
SAMPLE LOCATION KP(530+187})

ltem Specification | Test Requirement | Test Result Attachment | Remarks
1 C40/400 I(g/Cm’ | Compressive Attached
Strength Test Result e I/\
(7 Days 828 Days] | e :
2 i
3
4
5 I |
Comments by: Comments by:
APPROVAL STATUS :
Organisation | Name Sign | Date A-AWC-R
| Contractor 5 (,1/ ?J-P_ A
Designer A
GARB * ]
Employers g /—’/
Representative ;)- / { / 6 / 2 /( A

* Alignment / Bridges. Culvert Only / s

File: TRF Test Result Compressive Strength Test fiesult [ Days £28 Days ) of RC Walk - Wall Reinf Concrete for Culvert 14 Page 10f1



Concrete Team
For Resadle Max

3 vl M

Reference: POR.001/2016
Project : Express Electric Trein

Client

Location:Matrouh

File No. : 0300

U S Date :

08/02/2024

Sample: Cube(15x15x15 cm)

Compressive Strength

of Cubical Concrete Specimens
Bs 1881, Part 4 ., 1983

Mix Description : C40 - 400 kg/cm”2 Area Loaded :

Concrete Team

Date of Casling : 1-Feb-2024
Etement:RC WALL Culvert No : 14 Station { 530+187 )

Casting by :

225 Cmn2
Curing by: Concrete Team

Type of Curing : Sub in Water

Cubic| Weight Date Age of | Comb | Comb Average
Ident Of of Cubic |Strength| Strength Stress
No. | Sample| Testing {Days) | (kN) [(kg/cm2) {kg/lcm2}

1 8150 « 890 | 403248
2 8120 g ~ 800 | 35256 é
3 8210 = 900 4%

The concrete specimens have been cured according to (ASTM C31)

QC/QA Departmen|Name Signature

L

r Wi L e ne b
P

Tested by: [

i Sig_n.g&,_um




=

3 AL e A

Concrete Team
Foer Rueaedy Mix

Reference: POR.001/2016
Project : Express Electric Trein
Client

File No. : 0300
L 5 Date 29/02/2024

Location:Matrouh Sample: Cube{15x15x15 cm}

Compressive Strength
of Cubical Concrete Specimens

Bs 1881, Part 4 .1983

Mix Description : C40 - 400 kgfcm”2 Area Loaded : 225 Cm"2

Concrete Team

1-Feb-2024

Casting by : Curing by: Concrete Team

Date of Casting : Type of Curing : Sub in Water .

Element:RC WALL Culvert No ; 14 Station ( 530+187 )

Cubic| Weight Date Age of | Comb | Comb Average
Ident Of of Cubic |Strength| Strength Stress
No. | Sample| Testing ( Days ) (kN/cm2}(kg/cm2)| (kg/cm2)
1 8350 N 1050 | 475:86
S %
2 8010 § o 1080 489456 4653
3 8060 & 950 | 43054
Note:
The concrete specimens have been cured according to (ASTM C31)
QC/QA Departmen|Name Signature Witness by:
Tested by: Nar{e: 4-Eng:H
Sigla ure:




SUBMISSION of

TEST RESULTS

# Geos

Agents & Dieridbaers
Chil Engmearnp Procders

2

BB

oot hmeen £Ter i i ey DY EER
PR W R RPN )
[OFEYY TR

VN

SYNTIrA IR SHAKER

! Cantractor ki | Designer Company Jabl s
| Company |

eved b Name Sign | Date 7-4-2024 | Time

ssued by " [

Received by - P2 | 3 ) oD | MM | ¥Y | HH | MM
ER A 2 : SR 5 | ew | cs / / 2024 | 11 | OO

A

“ S1toS31 Dlto 53 ; Kp XXX Note
Station Reference Depot Reference | For Kilometer point only Start Km is used
CODE-2 Work Activity
CODE-3 Tl 22T Sub Element of Actlvity

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Materials

5ta.530+220 KP{530+187))
Casted at 10-3-2024
SAMPLE LOCATION KP(530+187)

TRF Test Result Compressive Strength Test Result (7 Days &28 Days | of RC Wall&
Slab Reinforcement Concrete Wall& Slab for Culvert No.14 from Sta.530+160 To

Location of Test

5ta.530+220 KP(530+187))
SAMPLE LOCATION XP(530+187)

Sector 7 {FOKA TO MATROUH) for for Culvert No.14 from 5ta.530+160 To

Item Specification Test Requirement | Test Result Attachment | Remarks

1 C40/400 Kg/Cm? Compressive Attached
Strength Test Result @ E P
{7 Days &28 Days ) \

2

3

4

5

‘Comments bv

Comments by:

APPROVAL STATUS
Organisation | Name | Sign Date A-AWC-R
Contractor S-.W A
Dasigner B A_ i
GARB * _I,jh I ;:_ T
Representatie A == |1r6/24| A

» AIignFn_eHl / B'lidges: Culvert bmv

File: TRF Test Result Compresslv.e -STr-englh Test Result {7 I5'a'§s &28 Days ) of AC Wall & Slab for Culvert No.14 from

//’

5t2.530+160 To 51a.530+220 XP(530+187))

Page Lofl



@;}crete Team $ Saladt A, 2t
For Ready Mix

Reference: POR.001/2016
Project : Express Electric Trein
Client

File No. : 0300
ETETS Date : 17/03/2024

Location:Matrouh

Sample: Cube(15x15x15 cm)

Compressive Strenqgth

of Cubical Concrete Specimens
Bs 1881, Part 4 ,1983

Mix Description : C40 - 400 kg/cm”2 Area Loaded : 225Cm”"2

Concrete Team
Date of Casling : 10-Mar-2024
Element:RCSLAB WALLS Culvert No : 14 Station { 530+187 )

Casting by : Curing by: Concrete Team

Type of Curing : Sub in Water

Cubic| Weight Date Age of | Comb | Comb Average
ldent Of of Cubic |Strength| Strength Siress
No. | Sample Testing (Days ) | (kN) l{kg/cm2) (kgicm2)
1 7952 3 940 429,008
§ ©
2 8237 5 M~ 900 407.88 o
= _ <
3 8102 = 980 | 444136

The concrete specimens have been cured according to (ASTM C31)

———

A

—

QC/QA Departmen|Name Signature

Name:

SignLjure:

Tesled by:




Bl i
@crete Team 3jaledl L At
1o Rozedw Mix

Reference: POR.001/2016

Project : Express Electric Trein File No. : 0300

Client e Date : 07/04/2024
Location:Matrouh Sample: Cube(15x15x15 cm)

Compressive Strength

of Cubical Concrete Specimens
Bs 1881, Part 4 ,1983

Mix Description : C40 - 400 kg/cm”*2 Area Loaded : 225 Cm"2
Casting by : Concrete Team Curing by: Concrete Team
Dalte of Casling : 10-Mar-2024 Type of Curing : Sub in Water .

Element:RCSLAB WALLS Culvert No : 14 Station ( 530+187 )

Cubic| Weight Date Ageof | Comb | Comb Average
Ident Of of Cubic |Strengthj Strength Stress
No. | Samplej Testing ( Days ) (kN/cm2}(kg/cm2) (kg/fcm2)
1 8010 3 1000 4532
] o~ 1 491.0
2 7980 E. o 1150 52/;,. 8 1.
3 7990 o 1100 | 49857 '
Note:;

The concrete specimens have been cured according to (ASTM C31)

QC/QA Departmen|Name Signature [’ " e iljess by o g M
l'L ﬂl"ﬂ_- ek Jatol I el
Tested by: Narpe: ‘ Eng_ HOSSAM HAM
Sighalure: = il y




SUBMISSION of \ @ G yV X
. eos| Wil : L
TEST RESULTS s Ageras & Duzibasons T e .

e Crsif Enpmwarmg Prociects SYSTrA [Fe——m SHARER

Contractor ek | Designer Company i s
Company |

Name Sign | Date 28-11-2023 | Time

L) Eng. Samuel vy '
Contractor B /D | 11..00PM

wagih I

| § o] c3 oo MM | YY HH MM
Received by 4 j- o
ER . 2 | o | cs }/ #6511 | 00

P [ & 2
0D .:;:1?2{ D1to 53 Kp XXX Note
Statigrfleference Depot Reference | _For Kilometer point only Start Km is used
CODE - 2 Work Activity
CODE-3 Sub Efement of Actlvity
NB: Package 1 Only (Package 2 via Aconex) 1
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW |

| Campressive Strength Test Result (7 Days &28 Days } of Plain Concrete Foundation
| for Culvert 14 from Sta.530+160 To 5ta.530+220 KP{530+187)} i
| Casted at 31-10-2023 i
| | SAMPLE LOCATION (Sta. kp(530+187) |
| Location of Test T Sector 7 (FOKA TO MATROUH) for Culvert 14 from 5ta.530+160 To Sta. 5304220
KP{530+187))
| SAMPLE LOCATION KP(530+187)

| Description of Test Materials

I
Item | Specification Test Requirement | Test Result Attachment | Remarks |
1 ' C20/200 Kg/sz Compressive | Attached _ |
Strength Test Result C*_'f':‘- ! I
| o (7 Days &28 Days ) . Py Az |
2 ) . ' | ]
S| |
| 4 | | I
LS I I I !
Comments by: Comments by:
APPROVAL STATUS R
Organisation | Name | Sign _ | Date A-AWC-R
- | m— T B
Conwactor | ) | ===t | A
Designer | | A I
GARB * |
Employers _ A_ I
Representative l/ d/ 2[(

* Alignment / Bridges: Culvert Only

File: TRF Test Result Compressive Strangth Test Result (7 Days &28 Days | of Plain Concrete Foundation for Culwert 14 Page 1ol 1



@cmteﬂaam 3 3hial AR ban
Faor Reeby Mlix

Reference: POR.001/2016
Project : Express Electric Trein
Client

File No. : 0300
L g Date : 07/11/2023

Location:Matrouh Sample: Cube{15x15x15 cm)

Compressive Strength
of Cubical Concrete Specimens

Bs 1881, Part 4 .1983

Mix Description : C40 - 400 kg/cm”2
Casting by :

Area Loaded : 225 Cm"2

Concrete Team Curing by: Concrete Team
Date of Casting : 31-0ct-2023

Element:PC Culvert No : 14 Station ( 530+187 )

Type of Curing : Sub in Water

Cubic| Weight Date Age of | Comb | Comb Average
Ident Of of Cubic |Strength| Strength Stress
No. | Sample| Testing {Days ) | (kN}) {(kg/em2) (kg/cm2)
1 8295 0 930 421 .ﬁ]ﬁ”
& - o
2 7903 é P~ 1020 462.,2/64 g
3 | 7907 - 1030 | 466796
The concrete specimens have been cured according to (ASTM C31)
QC/QA Departmen|Name Signature WINess oy, a

Tested by:

Namg; ‘*Wﬂ;

Signakure:
S

aalpbins




=
@crete Team 3jaladl ddie_all
IFove Ry Mix

Reference: POR.001/2016
Project : Express Electric Trein

Client

File No. : 0300
Date 28/11/2023

Sample: Cube(15x15x15 cm)

L 3

Location:Matrouh

Compressive Strength
of Cubical Concrete Specimens
Bs 1881 , Part 4 ,1983

Area Loaded : 225 Cm"2

Mix Description : C40 - 400 kglem”"2

Concrete Team Curing by: Concrele Team

Date of Casling : 31-Oct-2023
Element:PC Culvert No : 14 Station ( 530+187 }

Casting by :
Type of Curing : Sub in Water .

Cubic| Weight Date Age of { Comb | Comb Average
|dent Of of Cubic (Strength| Strength Stress
No. [ Sample| Testing ( Days ) [kN/cm2]{kg/cm2) (kg/cm2)

© JE
1 8346 % 1250 566;}
: 00 e
2 8013 zg o 1310 593.?92/ 552.9
3 | 8300 2 1100 | 498.52-
/ —
Note:
The concrete specimens have been cured according 1o (ASTM C31)
QC/QA Departmen|Name Signature| T evOMEsSsSOY o - &f
Tesled by: Nar*e. SEEn S_? H
E:liglature: 0 ')

=/




